o
|

. #f';'

(G g &

@ Spellman'’s
Standard

-’ 4« Handbook for

@ Wastewater

£ ; Operators

Frank R. Spellman

title:

author:
publisher:
isbn10 | asin:
print isbn13:
ebook isbn13:
language:

subject

publication date:
lcc:
ddc:

subject:

Spellman's Standard Handbook for
Wastewater Operators. Vol. 1,
Fundamental Level

Spellman, Frank R.

Taylor & Francis Routledge

1566767415

9781566767415

9780585334387

English

Sewage disposal--Employees--
Certification--United States--Handbooks,
manuals, etc, Sewage disposal plants--
United States--Handbooks, manuals, etc.
1999

TD523.567 1999eb

628.3

Sewage disposal--Employees--
Certification--United States--Handbooks,
manuals, etc, Sewage disposal plants--
[...]
In normal operation, the aeration rate is adjusted to produce the
desired separation, which requires observation of mixing and
aeration and sampling of fixed suspended solids. Actual grit
removal is



Page 116

controlled by the rate of aeration. If the rate is too high, all of the
solids remain in suspension. If the rate is too low, both the grit and
the organics will settle out.

12.4.3
Cyclone Degritter

The cyclone degritter uses a rapid spinning motion (centrifugal
force) to separate the heavy inorganic solids or grit from the light
organic solids. This unit process is normally used on primary
sludge rather than the entire wastewater flow. The critical control
factor for the process is the inlet pressure. If the pressure exceeds
the recommendations of the manufacturer, the unit will flood, and
grit will carry through with the flow. Grit is separated from the
flow, washed, and discharged directly to a storage container. Grit
removal performance is determined by calculating the percent
removal for inorganic (fixed) suspended solids.

12.5
Flow Measurement

Flow measurement is used throughout the treatment process to
ensure the efficient operation of the treatment facility and to
provide information (hydraulic and organic loading) needed to
prepare required compliance reports for regulatory agencies.

There are many different methods available for measuring flows.
The methodology used is generally based upon making a physical
measurement that can then be related to the quantity of liquid
moving past a given point in a specified length of time.

¥ For our purposes in this fundamental level presentation, we are



concerned with the three methods that are currently most
commonly used: fill and draw, weirs, and flumes.

12.5.1
Fill and Draw

In the fill and draw method of flow measurement, liquid flows into
a container of known volume. The time required is measured.
Dividing the liquid volume by time results in a flow rate.

The actual methodology used is explained as follows:

(1) Measure the dimensions of the container.

(2) Calculate the volume of the container.

(3) Determine the time required to collect the desired volume.
(4) Calculate the flow.

Let's take a look at exactly how the fill and draw method is used in
practice.

Example 12.5
Problem:

The aerobic digester is 50 ft long and 25 ft wide. The waste sludge
pump operates for 40 min and the level of the liquid in the digester
increases 2.5 ft. What is the flow rate in gallons per minute?

Solution:
Volume Pumped, ft3 = 50 ft x 25 ft x 2.5 ft
= 3,125 ft3



Page 117
Volume Pumped, gal = 3,125 ft3 x 7.48 gal/ft3
= 23,375 gal

23,375 ga_l
40 min

Flow Rate, gpm=

12.5.2
Weirs

When a constriction or barrier is placed in an open channel, the
amount of water that passes over or through the constriction is
directly proportional to the head (height) of the water behind the
constriction and the area of the opening in the constriction. The
most widely used wastewater flow measurement devices for open
channels are based upon this hydraulic principle. Weirs are one of
these flow measurement devices. Because the area of the opening
in the constriction remains constant, the only required
measurement is the head behind the constriction. With this
information, the flow rate can be calculated.

Let's take a closer look at weirs and how they actually operate.

Configured in many different forms, the basic design of the weir, in
all cases, is a constriction or a dam placed across a channel. The
most common type of weir used in wastewater treatment is the V-
notch weir (see Figure 12.4). This weir consists of a solid vertical
plate with a sharp crest and a V-notch (or triangular) cut in the top
edge. The V-notch may have a 22.5°, 30°, 45°, 60°, or 90° angle.

Normal operation of the V-notch weir requires measurement of the
head (distance from the surface of the water to the bottom of the V-



notch at a point that is at least two times the maximum head of the
weir behind the weir). The head over the weir must be measured
accurately by a float, hook gauge, or level sensor. The head
measurement is then converted to flow rate by reading a chart or by
calculation. Due to the complexity of the calculation, the use of a
chart or instrumentation that automatically converts the head
reading is recommended. Weirs are accurate, simple to install, and
relatively inexpensive. Their main disadvantages include large
amounts of head loss and settling of solids upstream of the weir
(Qasim, 1999). The following formula can be used to calculate the
flow rate across a V-notch weir.

Flow (Q),CFS=K x H** (12.5)
28, .|
H...
2H,,,.
Figure 12.4

V-notch weir.



Page 118

where

H = head in feet

K = constant related to weir angle
45° =1.035

90° = 2.500

Weirs require periodic cleaning to ensure that the head area
relationship is not changed by growth or buildup of debris in the
notch. Weirs that use devices to sense, display, and record flow
rates must be checked periodically (annually) by a qualified
technician.

12.5.3
Flumes

Flumes use the same basic hydraulic principle as the weir. The
major difference is in the construction of the unit. The flume design
includes a very narrow section known as the throat of the flume
and a section that gradually changes from the width of the channel
to the width of the throat (see Figure 12.5). This section is known
as the converging section. The throat of the flume produces a head
in the converging section that can be measured and converted to
flow rate. Critical depth is measured at the flume.

There are several types of flumes. Probably the most common
flume in wastewater treatment is the Parshall Flume. Normal
operation of the Parshall Flume is the measurement of the head
upstream of the throat at a point that is approximately two-thirds
the length of the converging section. Head can be measured



manually or by mechanical means (floats, sonic units, etc.). Flow
rates can then be determined from a chart, by calculation, or
automatically using mechanical or electronic methods. Due to the
complexity of the calculation, flows are normally determined using
a chart provided with the flume or by plant instrumentation.

v All plant instrumentation, including flow measurement devices,
must be serviced periodically by a qualified instrument technician.
The frequency of service is dependent on the quality of the
instrument and the application for which it is used.

12.6
Preaeration

In the preaeration process, wastewater is aerated to achieve and
maintain an aerobic state (to freshen septic wastes), strip off
hydrogen sulfide (to reduce odors and corrosion), and agitate solids
to release trapped gases (improve solids separation and settling).
All of this can be accomplished by aerating the wastewater for 10
to 30 minutes. To reduce BOD5, preaeration must be conducted
from 45 to 60 minutes.

Convergence

_K_f

(h}
Throat

T

Figure 12.5
Parshall Flume.



Page 119

12.7
Chemical Addition

Chemical addition is made to the wastestream in order to reduce odors,
neutralize acids or bases, reduce corrosion, reduce BODS, improve
solids and grease removal, reduce loading on the plant, and to aid
subsequent processes. Actual chemical use depends on the desired
result. Chemicals must be added at a point where sufficient mixing will
occur to obtain maximum benefit. Chemicals typically used in
wastewater treatment include chlorine, peroxide, acids and bases,
mineral salts (ferric chloride, alum, etc.), and bioadditives and
enzymes.

12.8
Flow Equalization

The purpose of flow equalization is to reduce or remove the wide
swings in flow rates normally associated with wastewater treatment
plant loadings. The process can be designed to prevent flows above
maximum plant design hydraulic capacity; to reduce the magnitude of
diurnal flow variations; and to eliminate flow variations. Flow
equalization is accomplished using mixing or aeration equipment,
pumps, and flow measurement. Normal operation depends on the
purpose of the flow equalization system. Equalized flows allow the
plant to perform at optimum levels by providing a stable hydraulic and
organic loading. The downside to flow equalization is in the additional
costs associated with construction and operation of the flow
equalization facilities.

12.9
Reference

Qasim, S. R., Wastewater Treatment Plants: Planning, Design, and



Operation, 2nd ed. Lancaster, PA: Technomic Publishing Company,
Inc., 1999.

12.10
Chapter Review Questions

12- What is the purpose of preliminary treatment?
1

12- What is the purpose of the bar screen?
2

12- What two methods are available for cleaning a bar screen?
3

12- Name two ways to dispose of screenings.
4

12- What must be done to the cutters in a comminutor to ensure proper
5 operation?



Page 120

12-What controls the velocity in a gravity-type grit channel?
6

12-The plant has three channels in service. Each channel is 3 ft wide
7 and has a water depth of 2 ft. What is the velocity in the channel
when the flow rate is 8.0 MGD?

12-List three reasons why you might wish to include preaeration in the
8 preliminary treatment portion of your plant.

12-Name two reasons why we would want to remove grit.
9

12-How slow should the flow of wastewater be in order to settle the
10 grit?

12-Below what velocity will grit settle in the screening channel?
11

12-An empty screenings hopper 4 ft by 5 ft is filled to an even depth of

12 24 in. over the course of 84 hours. If the average plant flow rate was
4.5 MGD during this period, how many cubic feet of screenings
were removed per million gallons of wastewater received?

12-The decomposition process that results in the production of methane
13 gas is known as decomposition.

12-A V-notch weir is normally used to measure



14

12-If untreated organic wastes are discharged to a stream, the dissolved
15 oxygen level of the stream will

12-The main purpose of the grit chamber is to
16

12-The main purpose of primary treatment is to
17




Page 121

Chapter 13
Sedimentation

13.1
Introduction

The purpose of primary sedimentation (or clarification) is to
remove settleable organic and flotable solids. Normally, each
primary clarification unit can be expected to remove 9095%
settleable solids, 4060% total suspended solids, and 2535% BOD>.

¥ Note: Performance expectations for settling devices used in other
areas of plant operation are normally expressed as overall unit
performance rather than settling unit performance.

Sedimentation may be used throughout the plant to remove
settleable and flotable solids. It is used in primary treatment,
secondary treatment, and advanced wastewater treatment
processes. In this chapter, we focus on primary treatment or
primary clarification, which uses large basins in which primary
settling is achieved under relatively quiescent conditions (see
Figure 13.1).

Within these basins, the primary settled solids are collected by
mechanical scrapers into a hopper, from which they are pumped to
a sludge-processing area. Oil, grease, and other floating materials
(scum) are skimmed from the surface. The effluent is discharged
over weirs into a collection trough.

13.2



Process Description

In primary sedimentation, wastewater enters a settling tank or basin
(see Figure 13.2). Velocity is reduced to approximately 1 ft per
minute.

¥ Notice that the velocity is based on minutes instead of seconds as
was the case in the grit channels. A grit channel velocity of 1 ft/s
would be 60 ft/min.

Solids that are heavier than water settle to the bottom while solids
that are lighter than water float to the top. Settled solids are
removed as sludge, and floating solids are removed as scum.
Wastewater leaves the sedimentation tank over an effluent weir and
goes on to the next step in treatment. The efficiency of the process
is controlled by detention time, temperature, tank design, and
condition of the equipment.

13.3
Types of Sedimentation Tanks

Sedimentation equipment includes septic tanks, two-story tanks,
and plain settling tanks or clarifiers. All three devices may be used
for primary treatment, while plain settling tanks are normally used
for secondary or advanced wastewater treatment processes.



Page 122

Brimary Treatmsamne
sle

le .
. e |

Influent 4 ¢
Screaning i Frimary
Collection L . . g;ﬂ:h“ Bettling . s
System Comminukion ]

Screenings

&

Figure 13.1
Sedimentation.

]
y 77 L.

In | Floatable Solids

Settleable Solids




Figure 13.2
Sedimentation/flotation process.



Page 123

13.3.1
Septic Tanks

Septic tanks are prefabricated tanks (see Figure 13.3) that serve as
a combined settling and skimming tank and as an unheated-
unmixed anaerobic digester (Metcalf & Eddy, 1991). Septic tanks
provide long settling times (6 to 8 hours or more), but do not
separate decomposing solids from the wastewater flow. When the
tank becomes full, solids will be discharged with the flow. The
process is suitable for small facilities (i.e., schools, motels, homes,
etc.) but, due to the long detention times and lack of control, it is
not suitable for larger applications.

13.3.2
Two-Story (Imhoff) Tank

The two-story or Imhoff tank is similar to a septic tank in the
removal of settleable solids and the anaerobic digestion of solids.
The difference is that the two-story tank consists of a settling
compartment where sedimentation is accomplished, a lower
compartment where settled solids and digestion take place, and gas
vents (see Figure 13.4). Solids removed from the wastewater by
settling pass from the settling compartment into the digestion
compartment through a slot in the bottom of the settling
compartment. The design of the slot prevents solids from returning
to the settling compartment. Solids decompose anaerobically in the
digestion section. Gases produced as a result of the solids
decomposition are released through the gas vents running along
each side of the settling compartment.

13.3.3



Plain Settling Tanks (Clarifiers)

The plain settling tank or clarifier optimizes the settling process.
Sludge is removed from the tank for processing in other
downstream treatment units. Flow enters the tank, is slowed and
distributed evenly across the width and depth of the unit, passes
through the unit, and leaves over the effluent weir (see Figure
13.5). Detention time within the primary settling tank is from 13
hours (2-hour average).

Sludge removal is accomplished frequently on either a continuous
or intermittent basis. Continuous removal requires additional
sludge treatment processes to remove the excess water resulting
from removal of sludge, which contains less than 23% solids.
Intermittent sludge removal requires the sludge to be pumped from
the tank on a schedule frequent enough to prevent large clumps of
solids rising to the surface but infrequent enough to obtain 48%
solids in the sludge withdrawn.

Scum must be removed from the surface of the settling tank
frequently. This is normally a mechanical process but may require
manual start-up. The system should be operated frequently enough
to prevent excessive buildup and scum carryover but not so
frequently as to cause hydraulic overloading of the scum removal
system.

Access

/! ™\
— —

In ] H*-—- Baffle ,,U —J Out

Solids




Figure 13.3
Septic tank.



>as Vent

In

Settling Out

zas Vent

(Top View)

I
ettling
Gas #f#J

(5ide View)

Figure 13.4

Two-story (Imhoff) tank.

ﬁgpm Trough

Scum Baffle

Scum Collector || _J
Effluent
Weir

Sludge Withdrawal

Page 124



Figure 13.5
Plain settling tank.



Page 125

Settling tanks require housekeeping and maintenance. Baffles
(prevent flotable solids, scum, from leaving the tank), scum
troughs, scum collectors, effluent troughs, and effluent weirs
require frequent cleaning to prevent heavy biological growths and
solids accumulations. Mechanical equipment must be lubricated
and maintained as specified in the manufacturer's recommendations
or in accordance with procedures listed in the plant's operations
and maintenance manual.

Process control sampling and testing is used to evaluate the
[...]
%SSV60 can provide an approximation of the appropriate return
activated sludge rate. The results of this calculation can then be
adjusted based upon sampling and visual observations to develop
the optimum return sludge rate.



¥ The %SSV60 must be converted to a decimal percent and total
flow rate (wastewater flow and current return rate in million
gallons per day must be used).

Estimated Return Rate, million gallons per day (MGD) =
(15.6)
(Influent Flow, MGD + Current Return Flow, MGD) x % S8V,

Assumes %SSV60 is representative

Assumes return rate, in percent equals %SSV60
Actual return rate is normally set slightly higher
Example 15.2

Problem:

The influent flow rate is 4.2 MGD, and the current return activated
sludge flow rate is 1.5 MGD. The SSV60 is 38%. Based upon this
information, what should be the return sludge rate in million
gallons per day (MGD)?

Solution:

Return, MGD = (4.2 MGD + 1.5 MGD) x 0.38 = 2.2 MGD



Page 163

15.10.3
Sludge Volume Index

Sludge volume index (SVI) is a measure of the settling quality (a
quality indicator) of the activated sludge. As the SVI increases, the
sludge settles slower, does not compact as well, and is likely to
result in an increase in effluent suspended solids. As the SVI
decreases, the sludge becomes more dense, settling is more rapid,
and the sludge is becoming older. SVI is the volume in milliliters
occupied by 1 gram of activated sludge. The settled sludge volume,
mL/L and the mixed liquor suspended solids (MLSS) mg/L are
required for this calculation.

SSV,mL/Lx1,000

Sludge Volume Index (SVI) =
MLSSmg/L

(15.7)

Example 15.3
Problem:

The SSV30 is 365 mL/L and the MLSS is 2,365 mg/L. What is the
SVI?

Solution:

365mL/L 1,000
2,365mg/L

Sludge Volume Index = =1543

SVI equals 154.3what does this mean? It means that the system is
operating normally with good settling and low effluent turbidity.

How do we know this? We know this because we compare the
154.3 result with the parameters listed below to obtain the expected
condition (the result).



SVI Value Expected Condition (indicates)

Less than 100  Old sludgepossible pin floc
Effluent turbidity increasing

100200 Normal operationgood settling
Low effluent turbidity

Greater than 250 Bulking sludgepoor settling
High effluent turbidity

15.10.4
Waste Activated Sludge

The quantity of solids removed from the process as waste activated
sludge (WAS) is an important process control parameter that
operators need to be familiar withand, more importantly, know how
to calculate.

Waste, Ib/day = WAS Conc., mg/L x WAS Flow, MGD x 8.341b/MG/mg/L (15.8)

Example 15.4
Problem:

The operator wastes 0.44 MGD of activated sludge. The waste
activated sludge has a solids



Page 164

concentration of 5,540 mg/L.. How many pounds of waste activated
sludge are removed from the process?

Solution:
Waste, Ib/day = 5,540 mg/L x 0.44 MGD x 8.34 = 20,329.6 Ib/day

15.10.5
Food-to-Microorganism Ratio (F/M Ratio)

The food-to-microorganism ratio (F/M ratio) is a process control
calculation used in many activated sludge facilities to control the
balance between available food materials (BOD or COD) and
available organisms (mixed liquor volatile suspended solids,
MLVSS).

F/M Ratio = Primary Eff. COD/BOD mg/L x Flow MGD x8.34 |b/mg/L/MG
MLVSS mg/ L x Aerator Volume, MG x 834 b/ mg/L/ MG

(15.9)

Typical F/M ratio for activated sludge processes is shown in the
following:

Typical F/M Ratio (Activated Sludge Processes)

Ib BOD> Ib COD
Process Ib MLVSS Ib MLVSS
Conventional 0.20.4 0.51.0
Contact Stabilization 0.20.6 0.51.0
Extended Aeration 0.050.15 0.20.5
Oxidation Ditch 0.050.15 0.20.5

Example 15.5

Problem:



Given the following data, what is the F/M ratio?

Primary Effluent Flow 2.5 MGD
Primary Effluent BOD 145 mg/L
Primary Effluent TSS 165 mg/L
Effluent Flow 2.2 MGD
Effluent BOD 22 mg/L
Effluent TSS 16 mg/L
Aeration Volume 0.65 MG
Settling Volume 0.30 MG
MLSS 3,650 mg/L
MLVSS 2,550 mg/L
% Waste Volatile 71%
Desired F/M 0.3
Solution:

F /M Ratio = 145 mg/L x2.5 MGD x 8.34 Ib/ mg/ L/ MG

2,550mg/L =0.65MG =8.341b/mg/L/MG
=0.221b BOD/1b MLVSS



Page 165

v If the MLVSS concentration is not available, it can be calculated
if % volatile matter (% VM) of the Mixed Liquor Suspended Solids
(MLSS) is known [see Equation (15.10)].

MLVSS = MLSS % % (decimal) Volatile Matter (VM) (15.10)

Example 15.6
Problem:

The aeration tank contains 2,985 mg/L. of MLSS. Laboratory tests
indicate the MLSS is 66% volatile matter. What is the MLVSS
concentration in the aeration tank?

Solution:
MLVSS, mg/L = 2,985 mg/L x 0.66 = 1,970 mg/L

15.10.6
Mean Cell Residence Time (MCRT)

Mean cell residence time (MCRT) (sometimes called sludge
retention time) is a process control calculation used for activated
sludge systems. The MCRT calculation illustrated in Example 15.7
uses the entire volume of the activated sludge system (aeration and
settling).

Mean Cell Residence Time, days =

(15.11)
[MLSS mg/ L x (Aeration Vol., MG + Clarifier Vol., MG) x 8.34]

[(WAS, mg/L x WAS flow, MGD x 8.34) + (TSS out, mg/ L x Flow x 8.34)]

¥ Due to the length of the MCRT equation, the units for the
conversion factor 8.34 have not been included. The dimensions for
the 8.34 conversion factor are 1b/mg/L/MG.



¥ Note: MCRT can be calculated using only the aeration tank solids
inventory. When comparing plant operational levels to reference
materials, it is important to determine which calculation the
reference manual uses to obtain its example values.

Example 15.7
Problem:

Given the following data, what is the MCRT?

Influent Flow 4.2 MGD
Influent BOD 135 mg/L
Influent TSS 150 mg/L
Effluent Flow 4.2 MGD
Effluent BOD 22 mg/L
Effluent TSS 10 mg/L
Aeration Volume 1.20 MG
Settling Volume 0.60 MG
MLSS 3,350 mg/L
Waste Rate 0.080 MGD
Waste Conc. 6,100 mg/L
Desired MCRT 8.5 days



Page 166
Solution:

[3.350 mg/ L % (1.2 MG + 0.6 MG) x 8.34]
[(6,100mg/ L x0.08 MGD x 8.34) + (10 mg/L x 4.2 MGD x 8.34)]

MCRT=11.4 days

MRCT =

15.11
Solids Concentration:
Secondary Clarifier

The solids concentration in the secondary clarifier can be assumed to be
equal to the solids concentration in the aeration tank effluent. It may
also be determined in the laboratory using a core sample taken from the
secondary clarifier. The secondary clarifier solids concentration can be
calculated as an average of the secondary effluent suspended solids and
the return activated sludge suspended solids concentration.

15.12
Activated Sludge Process Recordkeeping Requirements

Wastewater operators soon learn that recordkeeping is a major
requirement and responsibility of their jobs. Records are important
(essential) for process control, for providing information on the cause
of problems, for providing information for making seasonal changes,
and for compliance with regulatory agencies. Records should include
sampling and testing data, process control calculations, meter readings,
process adjustments, operational problems and corrective action taken,
and process observations.

15.13
Reference

Operation of Wastewater Treatment Plants: A Field Study Training
Program, Vol. 2, 3rd ed., Sacramento, CA: California State University,



1986.

15.14
Chapter Review Questions

15-What two purposes does the air supplied to the aeration basin serve?
1

15-What is the liquid mixture of microorganisms and solids removed
2 from the bottom of the settling tank called?

15-What is the mixture of primary effluent and return sludge called?
3

15-What are the three things that must be balanced to make the
4 activated sludge process perform properly?



Page 167

15-What is the major purpose of an activated sludge process?
5

15-Name two types of aeration device used in the activated sludge
6 process.

15-List three observations the operator should make as part of the daily
7 operation of the activated sludge process.

15-A 2,200 mL sample of activated sludge is allowed to settle for 60
8 minutes. At the end of the 60 minutes, the sludge has settled 1,300
mL. What is the SSV60 of the sample?

15-An activated sludge sample has an MLSS concentration of 2,245
9 mg/L. The SSV30 of the sample is 420 mL/L. What is the sludge
volume index of the sample?

15-The operator wastes 0.069 MGD of activated sludge. The WAS
10 concentration is 8,185 mg/L. How many pounds of activated sludge
solid have been removed from the process?

15-Which activated sludge process aerates the return sludge before
11 mixing it with the influent flow?

15-Name three treatment processes used to reduce sludge volume.
12






Page 169

Chapter 16
Disinfection:
Chlorination/Dechlorination

16.1
Introduction

After secondary treatment to remove BOD5 and solids, wastewater
may still contain large numbers of microorganisms. Some of these
microbes may be pathogenic and may cause epidemics if
discharged to the receiving waters. Wastewater treatment functions
to reduce the possibility of this happening. As with other steps (unit
processes) of treatment, there are many processes available to
achieve disinfection. The most widely used process is chlorination.
Other processes include ultraviolet (UV) light, ozonation (ozone
treatment), and bromine chloride additions. Only the chlorination
process is discussed in Volume 1 of this handbook; the other
disinfection processes are covered in Volumes 2 and 3.

16.2
Chlorination

Chlorination for disinfection, as shown in Figure 16.1, follows all
other steps of treatment. The purpose of chlorination is to reduce
the population of organisms in the wastewater to levels low enough
to ensure that pathogenic organisms will not be present in sufficient
quantities to cause disease when discharged.

¥ Note: You might wonder why it is that chlorination of critical



waters, such as natural trout streams, is not normal practice. This
practice is strictly prohibited because chlorine and its by-products
(i.e., chloramines) are extremely toxic to aquatic organisms.

16.2.1
Chlorination Terminology

There are several terms used in discussion of disinfection by
chlorination. It is important for the operator to be familiar with
these terms.

- Chlorine a strong oxidizing agent that has strong disinfecting
capability. A yellow-green gas that is extremely corrosive and is
toxic to humans in extremely low concentrations in air.

- Contact time the length of time the disinfecting agent and the
wastewater remain in contact.

- Demand the chemical reactions that must be satisfied before a
residual or excess chemical will appear.

- Disinfection refers to the selective destruction of disease-causing
organisms. All the organisms are not destroyed during the process.
This differentiates disinfection from sterilization, which is the
destruction of all organisms.

- Dose the amount of chemical being added in milligrams/liter.

- Feed rate the amount of chemical being added in pounds per day.



Page 170

Frimary Tra atment Secondary Treakmin

L
|

Milorine

Inf Tuent

Primary
Emttb]ling

Screening
&
Commi e i

Collection
System

Scresningn

Figure 16.1
Disinfection.

* Residual the amount of disinfecting chemical remaining after the
demand has been satisfied.

- Sterilization the removal of all living organisms.

16.2.2
Chlorination:
Description

Chlorine is added to wastewater to satisfy all chemical demands
(such as sulfide, sulfite, ferrous iron, etc.). When these initial
chemical demands have been satisfied, chlorine will react with
substances such as ammonia to produce chloramines and other
substances that, although not as effective as chlorine, have
disinfecting capability. This produces a combined residual that can
be measured using residual chlorine test methods. If additional



chlorine is added, free residual chlorine can be produced. Due to
the chemicals normally found in wastewater, chlorine residuals are
normally combined rather than free residuals. Control of the
disinfection process is normally based upon maintaining a total
residual chlorine of at least 1.0 mg/L for a contact time of at least
30 minutes at design flow.

¥ Note: Disinfection is affected by residual level, contact time, and
effluent quality. Failure to maintain the desired residual levels for
the required contact time will result in lower efficiency and
increased probability that disease organisms will be discharged.

16.2.3
Chlorination Chemicals

Chlorine used in the disinfection process normally is in the form of
hypochlorite (similar to that used for home swimming pools) or
free chlorine gas.

16.2.3.1
Hypochlorite

Hypochlorite, though there are some minor hazards associated with
its use (skin irritation, nose



Page 171

irritation, and burning eyes), is relatively safe to work with. It is
normally available in dry form as a white powder, pellet, or tablet
or in liquid form. It can be added directly using a dry chemical
feeder or dissolved and fed as a solution.

16.2.3.2
Elemental Chlorine

Elemental chlorine is a very hazardous substance that can cause
skin irritation, nausea, and death if inhaled in high concentrations.
Yellow-green color in gas form and amber-colored in liquid form,
chlorine is 2.5 times heavier than air and is non-flammable but is a
very strong oxidizing agent. It is available in several different-sized
containers (100-, 150-, and 2,000-1b containers or 55- to 90-ton
railroad tank cars). The pressurized containers normally contain
approximately 80% liquid chlorine and 20% gas. Although
chlorine can be fed directly into the wastewater, most facilities
dissolve the chlorine gas in water to reduce safety and
environmental risks and facilitate movement to the point of
application.

Based on water quality standards, total residual limitations on
chlorine are

- fresh waterless than 11 ppb total residual chlorine
- estuariesless that 7.5 ppb for halogen-produced oxidants
- endangered speciesuse of chlorine is prohibited

16.2.4
Chlorination Equipment



16.2.4.1
Hypochlorite Systems

Depending on the form of hypochlorite selected for use, special
equipment that will control the addition of hypochlorite to the
wastewater is required. Liquid forms require the use of metering
pumps, which can deliver varying flows of hypochlorite solution.
Dry chemicals require the use of a feed system designed to provide
variable doses of the form used. The tablet form of hypochlorite
requires the use of a tablet chlorinator designed specifically to
provide the desired dose of chlorine. The hypochlorite solution or
dry feed systems dispense the hypochlorite, which is then mixed
with the flow. The treated wastewater then enters the contact tank
to provide the required contact time.

16.2.4.2
Chlorine Systems

Because of the potential hazards associated with the use of
chlorine, the equipment requirements are significantly greater than
those associated with hypochlorite use. The system most widely
used is a solution feed system. In this system, chlorine is removed
from the container at a flow rate controlled by a variable orifice.
Water moving through the chlorine injector creates a vacuum that
draws the chlorine gas to the injector and mixes it with the water.
The chlorine gas reacts with the water to form hypochlorous and
hydrochloric acid. The solution is then piped to the chlorine contact
tank and dispersed into the wastewater through a diffuser.

Larger facilities may withdraw the liquid form of chlorine and use
evaporators (heaters) to convert to the gas form. Small facilities
will normally draw the gas form of chlorine from the cylinder. As
gas is withdrawn, liquid will be converted to the gas form. This



requires heat energy and may result in chlorine line freeze-up if the
withdrawal rate exceeds the available energy levels.

16.2.5
Chlorination:
Operation

In either type of system, normal operation requires adjustment of
feed rates to ensure the required residual levels are maintained.
This normally requires chlorine residual testing and adjustment
based



Page 172

upon the results of the test. Other activities include removal of
accumulated solids from the contact tank, collection of
bacteriological samples to evaluate process performance, and